



TEST REPORT

Report No. : MAN:HL:7480011570

DATE : 24<sup>th</sup> January, 2017



MADAN METAL  
PLOT NO- 10-11, KALA SILK FACTORY IND. ESTATE  
KASHI VILLAGE, POST-MIRA  
THANE-401104  
INDIA  
CONTACT PERSON : MR. RAJENDRA BADLE



THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION 4"X4" SS PLATE (SHEET)  
COUNTRY OF DESTINATION ITALY  
COUNTRY OF ORIGIN INDIA  
SAMPLE RECD ON 30/12/2016  
TEST PERFORMING DATE 06/01/2017 TO 24/01/2017

SUMMARY OF TEST RESULTS:

TEST REQUIRED	RESULT
Italian Decree of Ministry of Health of 21/03/1973 and its amendment, Italian Decree of Ministry 11/11/2013, No 140.	--
Stainless steel – Specific migration of Nickel, Chromium (III) and Manganese	Pass

Per Pro SGS India Pvt Ltd.

Authorized Signatory  
Kapil Patil  
(Asst. Manager)  
Email your Test Report Related Enquiries at [Feedback.HLT@sgs.com](mailto:Feedback.HLT@sgs.com)

JOE No. : 1648805397

Page 1 of 2

Control No. : 7485011592

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's Instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SGS India Private Ltd. | Consumer and Retail, Plot No. 21, Sector -3, IMT Manesar, Pin-122050, Haryana, India. t: (91-124) 678 7600  
Regd. & Corp. Off.: SGS House, 4B, A. S. Marg, Vikhroli (West), Mumbai - 400 083 t: (022) 6640 8888 f: (022) 6640 8829

[www.sgs.com](http://www.sgs.com)

Member of the SGS Group (SGS SA)